
Veolia Richmond Annual Operating Report 2016 
 

1 
 

 
 

Preserving the Health and Safety of the Greater Richmond Community 
and its Environment 

 
WET WEATHER STORAGE PUMP STATION 

 

 
 

In Service January 2016 
 

 
May 15, 2017 

 
ANNUAL OPERATING REPORT 

2016 
 
 
 

RICHMOND WASTEWATER TREATMENT PLANT - 
 

SANITARY AND STORM WATER COLLECTION SYSTEMS 
 

CITY OF RICHMOND, CALIFORNIA 
 

 
 



Veolia Richmond Annual Operating Report 2016 
 

2 
 

 
 

  
 

 
 

 
 
 
 
 
 
 
 

RICHMOND, CA WASTEWATER TREATMENT PLANT 
 

ANNUAL OPERATIONS REPORT 
January 1, to December 31, 2016 

 
Prepared by 

 
Veolia North America 

 
 
TABLE OF CONTENTS 
 
 
SAFETY PROGRAM STATUS / REVIEW: .............................................................................. 3 
WASTEWATER TREATMENT PLANT PERFORMANCE STATUS / REVIEW: ...................... 3 
COMPLIANCE SUMMARY STATUS / REVIEW: .................................................................... 5 
ODORS AND H2S:.………….…………………………..……………………………………………7      
MAINTENANCE STATUS / REVIEW: ..................................................................................... 9 
CAPITAL PROJECTS MANAGEMENT / REVIEW: ............................................................... 11 
LABORATORY STATUS / REVIEW: ..................................................................................... 11 
WASTEWATER COLLECTION AND STORM WATER SYSTEM STATUS / REVIEW: ........ 12 
COMMUNITY: ....................................................................................................................... 18 
PROJECT SUPPORT STATUS / REVIEW:  ......................................................................... 19 
OPERATOR CERTIFICATION STATUS / REVIEW: ............................................................. 19 
 
 
 
 
 
 
 
 
 



Veolia Richmond Annual Operating Report 2016 
 

3 
 

 
 
 
 
 

SAFETY PROGRAM STATUS/REVIEW: 

 
Safety Achievements  

• Veolia Richmond has had no lost time safety incidents since October 7, of 2008.  There were 

no OSHA recordable safety incidents in 2016 and in fact there has not been a recordable 

safety incident at the project since November of 2014.   

• Plant staff conducted all of the required Veolia Water monthly safety training as well as 

specialized safety training from outside providers.  Additionally staff held frequent internal 

departmental safety tailgate meetings. 

• Completed all required monthly internal safety inspections and also were audited by Veolia’s 

Regional Safety staff.  

• Plant staff participated in the Great California Shakeout earthquake preparation drill on 

October 20, 2016.  The drill was coordinated by Veolia regional safety management staff with 

many of the company’s West Region sites participating.  

 

WASTEWATER TREATMENT PLANT PERFORMANCE STATUS/REVIEW 
 
2016 Operational Status and Statistics:   

• 2.431 billion gallons of wastewater was treated through the Richmond WPCP and discharged 

into San Francisco Bay in 2016.  Total volume discharged in 2015 was 1.817 billion gallons.  

The increase in discharge volume in 2016 (34% increase) was the result of high, rain induced 

plant flows measured especially in January and March.  2015 was a very dry year with only 

about 9.6 inches of total rainfall measured; rainfall in 2016 was about 28.7 inches where the 

average is 26 inches.  Average plant flow was 4.98 million gallons per day (MGD) in 2015 and 



Veolia Richmond Annual Operating Report 2016 
 

4 
 

6.66 MGD in 2016.  Year to date 2017 has been extremely wet with 1.391 billion gallons 

treated (15.28 MGD) through April.  That represents 77% of the total volume treated in all of 

2015.  Through the first four months of 2017 rainfall at the Richmond treatment plant rain 

gauge was 29.11 inches.     

 

• 92.2% of biochemical oxygen demand (BOD) was removed  

• 94.4% of total suspended solids (TSS) were removed 

 

Operational Improvements Implemented and Noteworthy Activities Included: 
• The most significant operational upgrade in 2016 was bringing the Wet Weather Storage 

Facility (WWSF) project on-line and into operation.  This facility not only provided wet weather 

storage but also added operational flexibility to the treatment plant for maintenance related 

shut downs.  A bypass line and valve were designed into the system to allow using the WWSF 

pump station if the existing influent pump station malfunctioned or needed service.       

• In the first quarter of 2016, Veolia’s CPM (Capital Projects) group and plant operations along 

with Central Sierra Electric began a complete replacement of the plant’s electrical 

infrastructure.  The replacement project includes primary and secondary electrical systems 

and is expected to conclude in May or June of 2017. 

• Substantially rebuilt plant 3-water pump system and installed new filter for the system 

• Completed (Carollo Engineers) 90% design of critical treatment plant improvements and also 

completed update of Facility Plan which will guide improvements to the treatment plan in the 

coming years.   

 

Operational Challenges Included: 

• Continuing to operate facility lacking functional grit removal system  

• Significant failure of the DAFT skimmer/collector drive.  It has been repaired and returned to 

service though the repair is considered temporary.  The DAFT process is used to remove 

solids from the secondary system and there is no redundancy for the unit.  The system needs 

and is scheduled for replacement in the coming year.  The project involves converting to a 

new technology known as Rotary Drum Thickeners. 

• Foaming in the secondary system, and especially secondary clarifiers.  Can contribute to 

odors and settling problems in secondary the system. 

• Maintenance needs of the automatic bar screen.  Currently there is no redundancy for this 

piece of equipment though that will change with construction of the new plant headworks.  

• Difficulty with the automated dechlorination system (process that removes chlorine from 



Veolia Richmond Annual Operating Report 2016 
 

5 
 

effluent prior to discharge).  The SBS (used for dechlorination) storage and feed system is 

scheduled for rehabilitation in the next 6 months to a year time frame and is a priority project.  

• Process anomaly that began in late February of 2016 and lasted through late March of 2016.  

It is important to note there were no signs of problems with the processes during these events.  

In fact, the plant’s process appeared very good during the period with low levels of turbidity 

and solids in the plant effluent.  The event resulted in seven violations of the NPDES permit 

governing the treatment plant.  The incident was thoroughly investigated internally and by 

external consultants and the cause linked to partial nitrification in the secondary treatment 

process.  Additional discussion is provided below under Compliance Summary.       

• Multiple aeration mixer failures and replacements during the year    

 

COMPLIANCE SUMMARY STATUS / REVIEW: 
NPDES 
There were eight total instances of non-compliance with the WCA/Richmond NPDES permit during 
2016.  Those incidents, described as follows, were specific to the Richmond plant effluent.  
 
February 
 

• February 21-27 Weekly Average BOD Concentration; 46.4 mg/L - Limit < 45.0 mg/L 
• Monthly Average BOD Concentration; 30.4 mg/L  - Limit < 30.0 mg/L 

 
March 
  

• On March 2, 2016 an electrician was pulling wires in the chemical feed room. While pulling a 
wire through a switch panel the wire caught on the breaker switch for the SBS pump and 
turned it off without anyone noticing. For eight minutes, from 10:16 until 10:24, chlorine was 
measured in the effluent, peaking at 2.78 mg/l.  The effluent limit for chlorine is 0.0.  

• March 6-12 exceeded weekly average TSS concentration; value was 50.5 mg/L where the 
limit is < 45.0 mg/L (During this week, plant influent flow averaged 19.9 million gallons per 
day. Prior to that rainy stretch, daily plant flows averaged just over 5 MGD.  Three very high 
daily TSS values (64, 110 and 76 mg/l) were recorded during the period and pushed the 
weekly average over the limit).   

• March 6-12 exceeded weekly average BOD concentration; value was 49.3 mg/l where the 
limit is < 45.0 mg/L. 

• February 28 - March 5; exceeded weekly average BOD concentration; value was 47.6 mg/L 
where the limit is < 45.0 mg/L 

• Exceeded the March monthly average BOD concentration; value was 40.3 mg/L where the 
limit < 30.0 mg/L  

• Did not meet monthly necessary minimum BOD Removal for March; value was 82% where 
the permit requirement is > 85%. 
 



Veolia Richmond Annual Operating Report 2016 
 

6 
 

These BOD violations were investigated thoroughly with a preliminary report submitted to the State 

on June 26, 2016 and final report submitted on September 12, 2016.  The report concluded the 

exceedences appeared to an extent related to the occurrence of nitrification, or partial nitrification 

during the effluent BOD test (carryover of nitrifying bacteria into the sample bottles with ammonia 

present).  

During the investigation, as it became evident (April to May time frame) that nitrification may be a 

contributing factor, RWPCP staff/management reduced the solids inventory (indicated by MLSS) and 

solids retention time (as indicated by MCRT) targets with the expectation of inhibiting the nitrification 

process.  During the first half of 2016 the monthly average MLSS under aeration was about 2400 

mg/L and MCRT generally ranged from 5 to 9 days.  The second half of 2016 saw a monthly average 

MLSS of 1500 mg/L and MCRT ranging from 3 to 6 days.  It is important to note that after the BOD 

violations experienced in March, there were no effluent limit compliance issues for the remainder of 

the year.  By those measures, the reduction of solids inventory targets did resolve the elevated 

effluent BOD issue.   

During the period of elevated effluent BOD, laboratory staff began monitoring carbonaceous BOD (or 

cBOD) in addition to total BOD on the RWPCP effluent.  This was done in an effort to establish 

baseline levels of cBOD with the expectation that if the issue returns in the future, a measureable 

difference would be observed in the total BOD versus cBOD.  That delta would indicate and 

potentially confirm the suspected nitrification issue.    

Richmond WPCP 2016 Blending Summary  
As a result of rain and high treatment plant flows, there were eight blending events during 

2016 as noted in the Table 1.0 below (blending is the modified treatment plant process mode 

whereby more wastewater comes into the plant than can be treated by the biological process). 

Primary treated flow is diverted around the biological processes then disinfected and blended with 

fully treated plant effluent.  There are requirements in the NPDES permit regulating the Richmond 

WPCP for implementing measures and activities to reduce blending events at the treatment plant. 

Generally speaking, about 40 million gallons per day (MGD) can be pumped into the treatment plant 

but only about half that volume (20 MGD) can receive full secondary treatment. 

 
Table 1.0  
 

2016 Blending Events 
Date Blending Duration Blending Volume; Million Gallons 

January 6 9 hours, 20 minutes 3.07 
January 18 17 hours, 18 minutes 6.93 
January 19 9 hours, 30 minutes 7.37 

March 5 18 hours 11.09 



Veolia Richmond Annual Operating Report 2016 
 

7 
 

March 6 12 hours 5.48 
March 10 31 hours, 36 minutes 17.68 
March 12 34 hours, 36 minutes 15.17 

December 15 19 hours, 16 minutes 11.66 
 

Totals 
 

151.6 Hours 
 

78.45 
 
2016 Goals and Process Improvement Recommendations 

• Evaluate the prospect of converting from the Rockwell RS View platform to an Ignition or 

Wonderware operating system as the plant and collections (lift stations) SCADA operating 

platform (currently on hold)  